Skip to main content

Parts for iDEAL Lift MSC-6KLP

Above Ground / Surface Mount 1-Post Lifts – IDEAL – MSC-6KLP

Direct Fit™ brand Repair parts for iDEAL Lift Model MSC-6KLP are available from SVI.

SVI is the go-to supplier for repair parts for iDEAL Lifts. Whether you need chain, chain rollers, slider blocks, hydraulic cylinders, seal kits, power units, hydraulic hoses, carriage locks and components, or another part for your 1-post iDEAL lift, SVI has what you need. We offer excellent pricing, top-notch customer service, and in-stock items usually ship out the same day. 

Looking for a specific model breakdown or part? Contact SVI today!

Add to
Quote
Add to
Order
Item
SVI Part #
OEM #
QTY
Description
 
1
PU-110V-L-K
1
Power Unit

2
MSC-6KLP-069
16
Flat Washer, D8

3
MSC-6KLP-068
4
Bolt, M8x25

4
MSC-6KLP-070
10
Nut, M8

5
MSC-6KLP-092
2
Pull Knob

6
MSC-6KLP-091
2
Retaining Ring, D18

7
MSC-6KLP-088
2
Spring, Gear Pin

8
MSC-6KLP-087
2
Gear Pin, Small

9
MSC-6KLP-085
2
Arm Restraint Engage Gear

10
MSC-6KLP-082
2
Arm Restraint Main Gear

11
MSC-6KLP-096
4
Flat Washer, D10

12
MSC-6KLP-097
4
Bolt, M10x35

13
MSC-6KLP-086
2
Cotter Pin, D6x38

14
MSC-6KLP-116
1
LH, Release Handle

15
MSC-6KLP-118
1
RH, Release Handle

16
MSC-6KLP-117
2
Handle Ball

17
MSC-6KLP-107
2
Fixing Pin

18
MSC-6KLP-106
2
Cap Bolt

19
MSC-6KLP-104
2
Gear Block

20
MSC-6KLP-105
2
Spring

21
MSC-6KLP-103
2
Screw, M6x12

22
MSC-6KLP-108
2
Screw, M8x20

23
MSC-6KLP-109
2
Plate, Fixing Pin

24
MSC-6KLP-102
2
OS, Swing Arm Pin

25
MSC-6KLP-090
2
MS, Swing Arm Pin

26
MSC-6KLP-089
2
Retaining Ring, D38

27
MSC-6KLP-119
1
Slotted Cover Plate

28
MSC-6KLP-021
12
Screw, M6x12

29
MSC-6KLP-073x
4
Swivel Pad Adapter with Rubber Pad

30
MSC-6KLP-073
4
Swivel Pad Base Only

31
MSC-6KLP-074
4
Threaded Adaptor-Long

32
MSC-6KLP-076
4
Threaded Adaptor-Short

33
MSC-6KLP-072
4
Rubber Pad

34
MSC-6KLP-114
4
Nesting Height Extension 2"

35
MSC-6KLP-113
4
Nesting Height Extension 4"

36
MSC-6KLP-081
4
Handle, Swing Arm

37
MSC-6KLP-079
8
Screw, M8x12

38
MSC-6KLP-080
8
Spring Washer D10

39
MSC-6KLP-056
4
Top, Sliding Block

40
MSC-6KLP-057
8
Side, Sliding Block

41
MSC-6KLP-058
4
Sliding Block Frame

42
MSC-6KLP-071
24
Screw, M4x10

43
MSC-6KLP-110
1
Bracket, Release Cable

44
MSC-6KLP-036
1
Chain (See SVI Chain Book)

45
MSC-6KLP-054
1
Upper Chain Block

46
MSC-6KLP-052
2
Chain Pin

47
MSC-6KLP-053
4
Split Pin, D3x20

48
MSC-6KLP-050
1
Nut, M20

49
MSC-6KLP-049
1
Lock Nut, M20

50
MSC-6KLP-066
1
Lower Chain Block

51
MSC-6KLP-067
2
Bolt, M16x60

52
MSC-6KLP-067.1
2
Lock Nut, M16

53
MSC-6KLP-040A
1
Hydraulic Cylinder

54
MSC-6KLP-040Ax
1
Seal Kit for Hydraulic Cylinder

55
MSC-6KLP-038
1
Roller Seat

56
MSC-6KLP-039
2
Nut, M27

57
MSC-6KLP-037
1
Roller Bearing

58
MSC-6KLP-032
1
Spindle

59
MSC-6KLP-034
1
Bearing, D30x2

60
MSC-6KLP-035
1
Nut, M24

61
MSC-6KLP-033
1
Roller Bearing Cover

62
MSC-6KLP-041
1
90 degree Elbow Fitting

63
MSC-6KLP-042
1
Hydraulic Hose

64
MSC-6KLP-045
1
O-Ring, D10xD2

65
MSC-6KLP-043
1
Straight Fitting

66
MSC-6KLP-044
1
Throttle Washer

67
MSC-6KLP-046
1
Retaining Ring, D10

68
MSC-6KLP-047
1
Seal Ring, D16

69
MSC-6KLP-048
1
Cylinder Key Tab

70
MSC-6KLP-051
1
Bolt, M8x30

71
MSC-6KLP-060
1
Safety Latch

72
MSC-6KLP-059
1
Lock Latch Spring

73
MSC-6KLP-063
1
Latch Cam

74
MSC-6KLP-062
1
Lock Nut, M10

75
MSC-6KLP-061
1
Steel Rod

76
MSC-6KLP-065
1
Lock Nut M30

77
MSC-6KLP-055
1
Carriage

78
MSC-6KLP-093
1
Lifting Frame

79
MSC-6KLP-094
1
Bolt, M16x25

80
MSC-6KLP-095
8
Bolt, M16x40

81
MSC-6KLP-025
19
Spring Washer, D16

82
MSC-6KLP-024
19
Flat Washer, D16

83
MSC-6KLP-011
2
Ramp

84
MSC-6KLP-007
4
Hook

85
MSC-6KLP-008
8
Flat Washer, D6

86
MSC-6KLP-009
8
Spring Washer, D6

87
MSC-6KLP-010
12
Bolt, M6x25

88
MSC-6KLP-002
4
Retaining Ring, D25

89
MSC-6KLP-003
2
Roller

90
MSC-6KLP-004
4
Bearing, D52xD25x15

91
MSC-6KLP-006
4
Roller Bushing

92
MSC-6KLP-005
2
Roller Pin

93
MSC-6KLP-026
10
Bolt, M16x50

94
MSC-6KLP-027
1
Column

95
MSC-6KLP-029
1
Top Plate

96
MSC-6KLP-001
1
Base

97
MSC-6KLP-115
6
Bolt, M8x25

98
MSC-6KLP-019
1
Support Frame

99
MSC-6KLP-018
2
Spacer

100
MSC-6KLP-017
2
Flat Washer

101
MSC-6KLP-016
2
Bolt, M12x35

102
MSC-6KLP-020
1
Bolt, M10x25

103
MSC-6KLP-078
1
LH, Mainside Arm

104
MSC-6KLP-077
1
LH, MS Arm Extension

105
MSC-6KLP-098
1
RH, Mainside Arm

106
MSC-6KLP-099
1
RH, MS Arm Extension

107
MSC-6KLP-101
1
RH, Offside Arm

108
MSC-6KLP-100
1
RH, OS Arm Extension

109
MSC-6KLP-111
1
LH, Offside Arm

110
MSC-6KLP-112
1
LH, OS Arm Extension

111
MSC-6KLP-012
1
Pallet Jack Assembly

112
MSC-6KLP-015
1
Ball

113
MSC-6KLP-014
2
Cotter Pin

114
MSC-6KLP-013
2
Pin

115
1
Power Station Air/Electric Utility Box — 4 Color Choices Available!

116
1
Single Wheel Spotter Dish 10-3/4" x 15" Wide

All names, numbers, symbols and descriptions are used for reference purposes only. It is not implied that any part listed is the product of these manufacturers. SVI does not represent and is not associated in any way with any other companies.
Related documents

All names, numbers, symbols and descriptions are used for reference purposes only. It is not implied that any part or product listed is the actual product of these manufacturers. SVI does not represent and is not associated in any way with any other companies.

Have any questions?

We’ll get right back to you — Contact us now.
Contact us

Quick Reference

Easy Access to Products, Resources, and More
EnglishSpanish